150071
319-0650

141—SEALANT
142—-20W-50 OIL

150-SEAL KIT N
151—GREASE
8
13
==c=if Hydrorear
P.1af 2. 70221-P10
150071
TEM Lud DESCRPTION ITEM HYDRO-GEAR oty DESCRIPTION
] PART MO NO PART ND
1 | 50074RM 1 | HOUSING. LOWER 44 | 70226 1 | DIFFERENTIAL ASSEMBLY
2 70255 1 BLY, UPPER HOUSING 1 CEAR-DFFF. 50T
1 HOUSING, UPPER 2 DIFF. COVER
1 | BEARING—TRUNNION JOURNAL 2 | CEAR-BEVEL 14T
3 | 2008000-0128 | 1 | SEAL-LP 5 | CEAR_PLANET 10T
4 | 2003016 1 | RING-WRE RETAINING 3 | RING RETANING
5 | 2003082 1 | RING-RETAINING 2 | BOLT- 5/46-24 X 2-1/4
8 | 2003043 1 | BEARING-SHAFT BALL 1 | aoar i 7
8 | s0851 1 | BEARING-THRUST 30X52X13 s
9 | 2003087 1 | SWASHFLATE—VARIABLE U [ AME SHAFT, IH
13 | 7033 1 | BLOCK-CYLNDER ASS'Y. SPACER, .DIFF
; BLOCK—CYLINDER 52 | 44875 2 | WASHER—3/4 X 1.5 X 13
PISTON 53 | 45076 2 | SEAL-— .75 X 1.25 X .250
5 | PISTON SPRING 56 | soops 1 | SHAFT-INPUT
- - 2 :I:;m:nim:fn WASHER 57 | 50016 3 | BOLT, 3/8-24 X 2.5
» 58 | 44876 21 | BOLT- 1/4-20 X 1.38
15 | 800B000-0M26 | 1 [ SEAL-LIP 58 | soopz 2 | PN—- 500 x .43 D x .750
17 | 2000015 1 | GupeE-sLoT 62 | 50254 1 | ARM—CONTROL
18 | 50449 1 | SHAFT-MOTOR 63 | 50281 2 | PUCK-DAMPENER
19 | so0s62 1 | BEARING—THRUST 42X86X16 g2 | goo18 1 | SET screw
23 | 70082 1 BLOCK—-CYLINDER (MOTOR) ASSY 50277 1 SPRING
1 BLOCK—CYLINDER 69 [ S0284 1 5/18—24 STUD
7 | pisTON 83 | 70202 1 | JACK SHAFT/PINION GEAR ASSEMBLY
7 | PISTON SPRING 1 | 17-23T CLUSTER ASSEMBLY
7 | PISTON SPRING WASHER 1 | JACK SHAFT
24 | 45074 1 | SEAL-LP 10%25%7 2 | CAPSCREW &M X 20 LG
25 | 2003855 1 | ACTUATOR—BYPASS 2 | WASHER 7/18 X 1 X .5
250 1 | KIT, CENTER SECTION
1 | PLATE, BYPASS 85 | 50559 1 | JACK SHAFT
2 | CHECK PLUG ASSEMBLY 88 | 50154 2 | CAPSCREW 6M X 20 LG
1 | CENTER SECTION B9 | 50132 2 | WASHER 7/18 X 1 X 5
1 DU BEARING 60 | 50118 2 | SLEEVE ING
3 | BOLT-3/8-24 X 25 91 | 50941 2 | SEAL UP 0.75X1.00X0.158
1 | BUSHING, 1.02 X 1.1 X .67 H
92 | 2003014 SPRING, BLOCK
27 | 45075 1| SEAL-LIP 26X42XB 93 | 2003017 1 | WASHER. BLOCK THRUST
28 | soo07 1 | RING-RETAINING 13| 70109 1 | CAP—VENT ASSEMBLY
29 | 44872 2 | WASHER—26X35X1 CAP—POPPET VALVE
30 | 70880 1 | KT, BYPASS PLATE 1| BRhe emnT
34| 4oss 1 || O TR ELEWENT 14| 70110 FITTING-0 RING ASSEMBLY
35 | soz70 1 | arm-BYPASS 1| e
35 | 44870 1 | RING-RETAINING
37 | 2370 1| ARM—ACTUATING B - 1 | Sy T ATOE
38 | a0l 2:| DNCAEUIATME 134| 44142 1 | CcASTLE nuT, 5,/16-24
38 | 50316 1 | soir 5&15 18 X 1-3/4 et pirs TR N
20 | som7 1 | NUT-HEX LOCK 5/16—24 UNJC 121 ok 1
4 | 70135 1 | BRAKE ROTOR/STATOR KIT ol Soaey 1| RIS
4 | STATOR—BRAKE :
2 | RS oRReE 141 | 50928 1 | SEALANT
= 142 Bloz| 20W-50 OIL
43 | 44130 3 | WASHER-7/16 X 7/B X .DBO 150| 702 1| sEAL KIT
151 | 50416 1 | CREASE
mul) HedrorGenr

P.2 of 2. #0221-P10



